
page 1 of 5 

ASSEMBLY INSTRUCTION

 

CONSOLE



ASS EMBLY TIPS: 

1.Remove hardware from box and sort by size.

2.Please check to see that all hardware and parts are present prior to start of assembly.

3.Please follow attached instructions in the same sequence as numbered to assure fast & easy assembly.

A Warning 11

1. Don't attempt to repair or modify parts that are broken or defective .Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishment.

PARTS IDENTIFICATION 

(A) BACK PANEL 1 PC (D) LEFT LEG 1 PC 

(B) SHELF 1 PC (E) TOP 1 PC 

(C) RIGHT LEG 1 PC (F) BOTTOM BOARD 1 PC 

page 2 of 5 



z 

NO DESCRIPTION 

1 CAll ROL T L=29mm 

2 CA\I LOCK 0J6111m 

3 DOWEL 08 X 25mm 

4 CONNECTING PIECE 

5 FULL-THREAD ROD 0SX7Omm 

6 HA,\Ll!ER BOLT 05 X 65mm 

7 HAlll,lER NUT 01QX 15mm 

8 ALLEN WRENCH M4 

9 LARGE STICKER 045mm 

10 SMALL STICKER 015mm 

11 OPEN END WRENCH Ml3 

12 THREADED SCREW 07x58mm 

13 !IEDIUM WOOD SCREW 04 X 40mm

14 ANTI-TIP HARDWARE 

15 Sl!ALL WOOD SCREW 04x25mm 

16 LARGE WOOD SCREW 05 X 40mm 

HARD\\'ARE PACKAGE 

FIGURE 

�

�

�

@ ci5J 

© 

�

�

0 
0 

�

�]nmnmi 

@l:ro:>:»-

�

�

f}!i!!l!l!!ll!!!!l!!I► 

17 PLASTIC WALL Ai'-:CHOR 08X4Omm (I ��::::i 

18 GLUE 1Og �

page 3 of 5 

Q'TY 

4 pcs 

4 pcs 

3pcs 

2sets 

2pcs 

• 2pcs 

2pcs 

!pc

2pcs 

2pcs 

!pc

2pcs 

2pcs 

1 pc 

1 pc 

1 pc 

1 pc 

1 pc 



(t)3 drop 18 and insert B, screw I into C,D.
(?)Align B with A,C,D; put 2 into 8 and screw <lown.
@) 13 through A to 8 and screw down.

STEPl 

STEP2 

6 
.. 

' 

D 

3 

I 

page 4 of 5 

(D3 drop 18 and insert A. 
®Align F with A,C,D; 12 
through F to A and screw down. 
@Put 7 into C,D, 6 through F to 
C,D and screw down. 
@Cover 7 with 10 



CD3 drop 18 and insert A, screw 5 into E, 
insert l into E. 
®Align E with A,C,D; put 2 into A and 
scew down, put 4 into C,D and screw down. 
@Cover the hole of C,D with 9. 

E 

STEP3 

STEP4 

� 1
4

@xo:n:»-15

ff)oooornoowrJ> 16 

CDDrill a hole in the wall parallel with E. 
®15 through one side of 14 to E and screw 
down, 16 through the other side of 14 to 17 
and screw down. 

1 

A 

F 

' 

page 5 of 5 


